



SGS U.S. Testing Company Inc.

291 Fairfield Avenue
Fairfield, NJ 07004
Tel: 201-575-5252
Fax: 201-575-8271

REPORT NUMBER: 111614-4
DATE: August 3, 1998
PAGE 1 OF 2

REPORT OF TEST

CLIENT: Environmental Molding Concepts
1400 A North H Street
San Bernardino, CA 92405

SUBJECT: Skid Resistance

AUTHORIZATION: Letter of authorization

SAMPLE ID: One (1) sample of playing surface was received from the Client on July 9, 1998. The Client identified the sample as: **KID KUSHION**

The sample was received in acceptable condition.

TEST PROCEDURE: The submitted sample was tested for skid resistance in accordance with the procedures outlined in ASTM Test Method E303-98.

TEST DATE: July 27, 1998

RESULTS: Continued on Page 2

PREPARED BY:

John H. Van Houten, Sr. Supervisor
Engineering Physical Properties

rm

SIGNED FOR THE COMPANY BY:

Frank Savino, Manager
Materials Evaluation

Member of the SGS Group

ANALYTICAL SERVICES • PERFORMANCE TESTING • STANDARDS EVALUATION • CERTIFICATION SERVICES

SGS U.S. TESTING COMPANY INC. REPORTS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED. ANYONE RELYING ON SUCH REPORTS SHOULD UNDERSTAND ALL OF THE DETAILS OF THE ENGAGEMENT. REPORTS REFLECT RESULTS ONLY OF THE STANDARDS OR PROCEDURES IDENTIFIED TO THE TESTS CONDUCTED AND ARE LIMITED TO THE SAMPLES TESTED. TEST RESULTS MAY NOT BE INDICATIVE OF THE QUALITIES OF THE LOT FROM WHICH THE SAMPLE WAS TAKEN. SGS U.S. TESTING COMPANY INC. HAS NOT CONDUCTED ANY QUALITY CONTROL PROGRAM FOR THE CLIENT NEITHER THE NAME, SEALS, MARKS NOR INSIGNIA OF SGS U.S. TESTING COMPANY INC. MAY BE USED IN ANY ADVERTISING OR PROMOTIONAL MATERIALS WITHOUT THE PRIOR WRITTEN APPROVAL OF SGS U.S. TESTING COMPANY INC. THIS REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL WITHOUT THE WRITTEN PERMISSION OF THE SGS U.S. TESTING COMPANY INC. SAMPLES NOT DESTROYED IN TESTING ARE DISPOSED OF AFTER 30 DAYS.

CLIENT: Environmental Molding Concepts

Test Results

| <u>Determination</u> | <u>British Pendulum No.</u> | |
|----------------------|-----------------------------|------------|
| | <u>Wet</u> | <u>Dry</u> |
| 1 | 46 | 94 |
| 2 | 48 | 96 |
| 3 | 48 | 96 |
| 4 | 48 | 96 |
| 5 | 47 | 98 |
| Average | 47 | 96 |

End of Report

REPORT OF TEST